Sewerage and Water Board
OF NEW ORLEANS, LA.

—e————— T

“ st -
s
_opifeia e p

O i

e in® Ky 0

B ok p

bl A ra A e sy
R i (30 5 b 2 o

COMPREHENSIVE ANNUAL

FINANCIAL REPORT
FOR THE YEAR ENDED
DECEMBER 31, 2007



About The Cover:

In November of 2007, a contract was initiated to make improve-
ments to the sludge removal system for the G3 Basin at the East
Bank Water Treatment Plant. The work includes all new me-
chanical drive systems and associated equipment, new valves,
improvements to the monorake, new sludge piping and painting
of existing equipment. The improvements will increase the me-
chanical integrity of the basin and afford the Board many more
years of operation of the basin. The improvements, expected to
[...]
Members of the Board: PIERRE E. CONNER, Il « JACQELINE CLARKSON ¢ BENJAMIN L. EDWARDS, SR.« ARNIE FIELKOW ¢ NORMA E. GRACE ¢ ALEX [ LEWIS, IIl.

¢ C. RAY NAGIN « FLORENCE W SCHORNSTEIN ¢ GARY N. SOLOMON ¢ CYNTHIA WILLARD-LEWIS « LOYCE P. WRIGHT
"An Equal Opportunity Employer”

www.swbnola.org



Sewerage and Water Board of New Orleans is a political subdivision created in 1899 by Louisiana State
Statutes. The Board is charged with construction, operation, and maintenance of Water, Sewerage and Drainage
Systems for the City of New Orleans. By agreement, approximately 2,550 acres of adjourning Jefferson Parish is
served by the Board’s drainage facilities for which Jefferson Parish pays its pro rata share of expenses. In
addition, the Board provides sewerage services to Jefferson Parish businesses the majority of which are restaurants
located in the West End neighborhood near the Lakefront. Additionally, the Board provides water and sewerage
services to the Plaquemines Parish Industrial Park. The Sewerage and Water Board was established as a “special
board” operating independently of city government. The Mayor of New Orleans serves as the President of the
Board of Directors which is composed of three (3) representatives of the City Council, two (2) representatives of
the Board of Liquidation, City Debt and seven (7) appointees as designated by the State statutes.

ECONOMIC CONDITION AND OUTLOOK

According to the April 2008 Metropolitan Report: Economic Indicators for the New Orleans Area
prepared by the Division of Business and Economic Research, University of New Orleans both population and
employment are at about 86% of pre-Katrina values. It is very interesting that population and jobs are
recovering at the same rate. In classic supply and demand response, wages jumped about 26% right after the
storm. The movement was particularly noticeable in Orleans and St. Bernard Parishes. The rise in wages has
just started to ease slightly as denoted by the 0.1% decline in 2007 so far.

With the higher wages and the addition of more skilled jobs such as construction jobs, 85% of the
people are earning more than the whole metropolitan area did before the storm. Total earnings exceed pre-
Katrina values by about 4%. That is, each person earns enough to more than compensate for the loss of about
15% of our metro population.

Construction is a chief force behind the activity in the New Orleans economy at this time. The
residential rate has slowed somewhat in 2008 so far. However, the value of residential is dwarfed by other
types of construction. In 2007, it was non-residential that dominated the local market. This category includes
construction of commercial buildings. An enormous construction project is the expansion of a refinery in St.
John Parish. In 2008, non-building-that is roads and bridges — are seemingly going to play a big part.

Improvements are continuing in the tourism sector. With 7.1 million visitors to New Orleans in 2007,
tourism has seen a stronger than expected recovery. Most tourism indicators have an upward trend. Partially
fueling this trend is improvement in the leisure market. During the first half of 2007, the typical New Orleans
visitor stayed longer on average than prior to Katrina. This fact, together with higher expenditures in all
categories except lodging, also contributed to the spending estimate for 2007 from $3.9 billion to $4.5 billion.

It is interesting to note that casino attendance is about 89% of pre-Katrina levels but the average win
per head has gone up enough to keep total casino revenue in the areas at above pre-Katrina levels.

Professional, scientific, and technical services show some growth due to the recovery efforts
requirement for engineering and architectural service. However, recent growth in that segment has been in the
legal field. Retail, grocery stores are finally experiencing levels of employment close to the overall employment
level post-Katrina. Grocery stores were one of the segments that were the slowest to recovery.

Taxable sales have continued to be above pre-Katrina levels. Damaged parishes such as Orleans and

St. Bernard continue to climb while some of the recovery booms seen in sales in Jefferson Parish have started to
come down.

I-2



MAJOR INITIATIVES

The Board facilities sustained cataclysmic damage from the flooding that followed Hurricane Katrina as a result of
floodwall and levee breaches. Damage to infrastructure facilities included loss of electrical power, flooding of
treatment facilities, and damage to water distribution systems, sewer collection systems and Power Plants. For the
first time in the Board’s history, there was significant damage to a large portion of the systems. There has been a
shift in philosophy from setting priorities based on available budget to setting priorities based on needs. Almost
three years have past since hurricane Katrina for the year-end of December 31, 2007.

Water:

The Carrollton Plant, which has a design capacity of 220 MGD, was purifying
approximately 115 MGD of water for the East Bank of Orleans Parish prior to the levee
failure in the wake of hurricane Katrina. As a result of the leaks in the water distribution
system, the Carrollton plant is currently purifying approximately 132 MGD of water in spite of
serving only about 60 percent of the pre-Katrina population. The Hurricane Katrina-related
damages and the damages from floodwaters at the Carrollton water purification plant have
been repaired and facilities are returning to pre-Katrina condition.

Maintenance and/or improvement projects that the Board has planned on existing facilities
include:

Overhaul of sedimentation basin G3 is currently under way. A new flocculation drive system
is to be installed. Also, improvements to the mono-rake system will increase the efficiency of
sludge removal.

A second sludge line to the river is currently in the design phase and should be completed in
2009.

Currently, the anhydrous ammonia storage system is under contract to be rehabilitated.

The Algiers Plant has a design capacity of 15 MGD. Currently, the plant is
purifying approximately 10 to 12 MGD of water and is serving the West Bank
portion of the Parish. The plant suffered only minimal damage during the storm.

Other improvements ongoing at the plant include the following:

The SCADA system is being upgraded and should be repaired in the near future.

Improvements to the ferric chemical feed system are in progress and should be completed
soon.

All valves have been changed on the chlorine system and upgrades have been completed on
the chlorine system.

All hurricane related damage at the plant has been repaired and the equipment is operating
effectively.

Water Pumping & Power: The primary function of the Water Pumping and Power
department is steam production and the generation of 25-Hertz power. The facilities at the
Carrollton power plant include three steam turbines and one gas turbine for a total theoretical
capacity of 61 megawatts (MW). The steam required for the turbines is generated in five boilers
(boiler 2 is out of service) with a total capacity of 650,000 pounds of steam per hour. The
generating station at the Algiers facility is capable of generating 60-cycle power using diesel
generators. The facility can generate enough power to support operations at the Algiers plant and
one drainage pumping station. The station is also capable of performing a frequency change to
the 25-cycle power supplied from the Carrollton power plant.




Sewerage:

At present, total capacity of the plant is 41 MWs as Turbine 4 (20 MW) is undergoing repairs.
A new Boiler No. 2 is currently being installed. Once turbine 4 and the new boiler are in service
the plant will be at the original potential capacity of 61 MW. Other systems repaired since the
hurricane include the condenser leaks, turbine No. 5 oil system, and the motor control center.
Additional work at the power plant includes a new distribution pipe installation at the power
plant, and currently the local power company is designing a new high-pressure natural gas line
that will allow the power plant to eliminate the need for the gas compressors located at the
power plant. Of the two steam driven distribution pumps located at the power plant, one is in
the process of being reconditioned, and the final one is scheduled to be reconditioned. All roof
damage has been repaired at the East Bank Power Plant although some damage is still noted at
the West Bank Power Control building and River Station No. 1. The No. | raw water pump at
the New River Station has been returned to service and the other two pumps at this facility will
receive maintenance in the near future. In the aftermath, of Hurricane Katrina, the diesel
generators at the Algiers generating station were able to provide backup power for the operation
of the Algiers purification plant during occasional failure of Entergy power. The generating
station lost part of the roof during the hurricane, causing water to seep through to the high
voltage wires. The damaged section of the roof has been temporarily patched. One of the
generators that were taken offline for repairs prior to the hurricane is still being worked on.
Contracts have also been issued for roof repairs. All intake and effluent pumping stations are
currently operational. Typically, the Claiborne pumping station and the two steam driven turbine
pumps are adequate for pumping, with the Panola Station serving as a backup. However, due to
a pump out of service at the Claiborne station system, the Panola pumping station is currently in
operation. The intake pumps suffered damage from the floodwaters, but have been repaired.

The East Bank Wastewater Treatment Plant: The East Bank facility has a

treatment capacity of 122 MGD (dry weather). The pre-Katrina flows to the plant averaged 100
to 110 MGD. Currently, the plant is receiving approximately 100 MGD flow. The Board had
planned to augment the treatment capacity of the existing plant by 65 MGD prior to the
hurricane. The treatment facilities at the plant include bar screens, grit removal, pure oxygen
activated sludge system, final clarification, and disinfection. The solids generated during
sewage treatment are thickened, dewatered in belt filter presses, and incinerated. At this time,
the incinerators are out of service, and therefore the belt presses are processing solids and the
dewatered solids are trucked to the landfill. The plant suffered extensive damage from the strong
winds and floodwaters.

The following is a list of damage from the hurricane that has been repaired.

All buildings have been repaired except a new control room is under construction, which is
expected to be completed in six months. The administration building containing the
laboratory was destroyed by floodwaters and demolished. The lab functions are being done
off site and the staff is occupying trailers.

Damage to structures and equipment from salt water. Most equipment has been repaired and
is operational. Final clarifier No. 4 is currently under repair and will be finished within six
months. Cracks in the deck of the activated sludge tanks are in the process of repair, which
will be reimbursed by FEMA.

At present an RFP has been released to purchase and install a oxygen production facility at the
plant. Oxygen is currently trucked in at significant cost and the new oxygen plant will reduce
the cost of oxygen to the plant. The plant uses approximately 20 tons of oxygen a day.

14



The West Bank Wastewater Treatment Plant: The West Bank facility has a
treatment capacity of 20 MGD (dry weather). Currently, the plant is receiving approximately
10 MGD flow. The West Bank treatment facility consists of bar screens, primary clarifiers,
trickling filters, final clarifiers, and disinfection. Primary and secondary solids are co-
thickened in a gravity thickener and hauled to the East Bank facility for further dewatering at
the belt filter presses. The West Bank facility suffered only wind damage from the hurricane.
The following items were damaged, but have been repaired and are back in service.

The fiberglass cover of the solids thickener was damaged by the winds and has been repaired.
The mechanical components of the thickener also sustained some damage and have been
repaired. Solids are pumped to the gravity thickener for thickening and then trucked off site.

The launder covers on the final clarifiers were blown off by the winds. The covers prevent
algae growth in the effluent channels. The covers have been replaced and are functioning as
intended.

All damage to buildings has been repaired.

The lost media in the trickling filters due to the storm has been replaced and the trickling
filters are operating as intended and meeting current loads to the plant.

The Sewage Pumping and Lift Stations The sewage pumping and lift stations convey
sewage through the gravity and force main systems to the East Bank and the West Bank
wastewater treatment plants. A vast majority of the eastbank and several of the westbank pumps
sustained mechanical and electrical damage from the floodwaters and require complete
overhauls. [Initially, the Board’s rehabilitation of the pumps included checking and greasing
bearings, cleaning motors with steam, and then baking them. This method was unsuccessful and
resulted in many pump motor and bearing failures. As a result, the board changed the
rehabilitation process to a three-step process that includes electrical repair, bearing repair, and
flood proofing of stations. About 40% of the electrical work has been completed. Bearing repair
work has not been initialed at most stations. The final phase of flood proofing has not started to
date. FEMA funding will pay for the repairs to the sewerage stations. In order to receive theses
funds, the stations have to be repaired to pre-Katrina conditions. Most stations are located
below ground and the rehabilitated stations will be vulnerable to flooding. The Board wishes to
elevate most of the stations so that this does not occur again. The Board is currently in
negotiations with FEMA to elevate the stations with the funds that will be provided by this
agency. This would ensure continuous operations of all stations during flooding

events. Some of the buildings also suffered structural damage. Repair work on buildings is
almost complete. The Board has issued emergency bids for generators, portable pumps,
automation and SCADA panels for the damaged stations, the costs of which will be reimbursed
by FEMA. Maintenance personnel estimate about 5 years will be required to have all the
pumping stations back online. The estimated cost for all sewage pumping station repairs is
approximately $80 million, which is paid for by FEMA. It is important to note that FEMA will
only be paying for damage that was due to Katrina. As contractors are repairing mechanical
equipment at the stations, more problems are being uncovered that are potentially due to the
Board’s ability to maintain the stations before the storm. The Board and FEMA are having
ongoing discussions to determine if the mechanical issues are storm related and who will be
responsible for paying for any repairs that are not a result of Katrina flooding.




Drainage Pump Stations: The Board also has responsibility for operating and
maintaining the 234 drainage and 12 underpass pumping stations in New Orleans. The drainage
stations suffered significant damage from the floodwaters. Most motors have been rewound and
are in service within the drainage stations. The Corps is providing 100 percent funding, valued
at $40 million, for electrical, mechanical and structural upgrades to the drainage stations. This
does not include needed work at the underpass drainage stations. The Board has also received a
commitment from the Corps to move drainage stations 3, 6, and 7 to Lake Pontchartrain, which
would allow easier and more efficient pumping of water to the Lake. The estimated cost for
relocating the stations is $150 to $200 million per station and is to be paid by the Corps of
Engineers.
